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Project. FIRE TEST FOR SOFT-SEATED " Certificate Number. “'BCL 9800596/4 -

Client: J.C. FABRICA DEVALVULAS,S:A. ~ opice BARCELONA

© U Client's Ordet Numtber: -sinse

MPMDM..,.,, L i e . r
st 1505980 0 o Final 150598

' FLANGED BALL VALVE

Dd!a: \ .

- Order Status: - complete

"Tlus cerhﬁcate is 1ssued to Messrs J C. FABRICA DE VALVULAS S.A. ‘upon the1r request tha e
under51gned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) for'the " o
- purpose of witnessing the FIRE TEST in accordance w;th the requrrements specrhed in API 607- -~

1993 on the followmg type of valve:

A manually operated soft seated flanged ball valve of 1/2” reduced bore, b1-d1rectlonal as per _ e

Fig. 715 A.LT. DN %", ANSI 1504 RF, RB
Body material : A-216- WCB

Seats: PTFE

Ball material: A-351 CF8M
Manufacturers identifying numbers: BODY: 715151

Body connector:

Mass: 1,6 Kgs
Marks:

- BODY i NYB
BODY CONNECTOR : JD

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to ﬂames wrth and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during:

burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten

minutes. Internal leakage measure during cooling time. Following operational test. Subsequently

manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were

measured.

NOTICE: Tliis certificate is subfect to the terms and conditious overleaf, which form part of this certificate.

FORM 1123 (05/96)

Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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Certificate Number BCL 9800596/ 4
Officc: BARCELONA
Date: 15.06.98
Page. 2 0f 2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-715/%%"

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during burning and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. API 607-715/%;"” and drawing 2272/715AIT15
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows:
NPS CLASS RATING. MATERIALS
vi”,3/8", %", %" 150# and 300# Carbon steel, (see drawing)

J.Gi or P. Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
15 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terius aud couditions overleaf, which form part of this certificate.

FORM 1123 (05/96) Lioyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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' Project: - FIRE TEST FOR SOFT SEATED . Certificate Number: * BCL 9800596/3. "+
R FLANGED BALLVALVE M T L S A

. Client ]c FABRICA DEVALVULAS SA'.‘-.,"_':'/‘,-.V . ofce BARCELONA' '

b Cliontfs Ofdet Nomber, =+ msiete] w000 i T LB T L Dt 215006198 07

Inspacixon Dates” T

Fws! 15 05.98 - o Final._._‘ 15 os 98

o ”__'-Tlus cerhﬁcate is issued to Messrs JC FABRICA DE VALVULAS SA: upon thelr request that the b
undersrgned Surveyor to this Socrety did attend their works at Rubi’- Barcelona (Spain) for: the. - -

" purpose of. thnessmg the FIRE TEST in accordance with the requrrements specxfred in API 607- -
1993 on the followmg type of valve . : L L :

E A manua]ly operated soft seated ﬂanged ball valve of 1" reduced bore b1-d1rect10nal as per
Fig. 715 A.L'T: DN 17, ANSI 1504 RF, RB = o SR

Body materxal "A-216- weB - ’

Seats: PTFE -

" Ball material: A-351 CF8M

Manufacturers 1dent1fymg numbers: BODY: 715251

Body connector: ------ :

Mass: 2,7 Kgs "

Marks: :

BODY NZR
BODY CONNECTOR = :  JP

The test conducted on the valve previously’ subject to hydraulic »pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.-
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to -
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during
burn period. Afterwards water spray so that it is raprdly cooled to below 100°C within ten
minutes. Internal leakage measure during coolmg time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured.

NOTICE: Tiiis certificate 1s subject to the teruts and conditious everleaf, wihich form part of this certificate.

FORM 1123 (05/96) Lloyd's Register of Shipping, repislered office: 71 Fenchurch Street, London EC3M 4BS



Certificate Nuntber: BCL 9800596/3
ofice. BARCELONA
Date. 15.06.98
Page. 20f2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-715/1"

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during buming and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. APl 607-715/1” and drawing 2271/715AIT25
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows:

NPS CLASS RATING . MATERIALS
1w, 1”7, 1%”, 14" 150# and 300# Carbon steel, (see drawing)

J.Gjl for P. Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
13 sheets reviewed and stamped accordingly

NOTICE: This cestificate is subject to the terius and couditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lioyd's Register of Shipping. registered offlice: 71 Fenchurch Street, London EC3M 485
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Project: - FIRE TEST FOR SOFT-SEATED Certificate Number:  BCL 9800547/3
FLANGED BALL VALVE e e
Client.  J.C.FABRICA DEVALVULAS,S.A. ~ ~ofice -BARCELONA

Client’s Order Number, < =~~~

Inspﬁxﬁbn.Dats"' '
o ' Fi,_rsr.’ 170498

This certrﬁcate is 1ssued to Messrs ] C. FABRICA DE VALVULAS S.A. upOn therr request that the .
undersrgned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) forthe .~
purpose of witnessing the FIRE TEST in accordance with the requuements specrfred in API 607-

1993 on the following type of valve:

A manually operated soft seated flanged ball valve of 2” reduced bore, br—du'ectxonal as per
Fig. 715 A.LT. DN'2”, ANSI 150# RF,RB -

Body material : A-216- WCB

Seats: PTFE ~

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: 715501

Body connector: 7150020

Mass: 7,9 Kgs '

Marks:

BODY | . M45
BODY CONNECTOR . F

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds; while leakages were determined using containers collecting the water leaked during
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten
minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured.

NOTICE: This certificate is subject to the teris and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS



Certificate Number. BCL 9800547/3
officc. BARCELONA
Date 22.05.98
Page 20f2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-715/2"

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during burning and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. API 607-715/2" and drawing 2234/715AITS0L
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows:

NPS CLASS RATING MATERIALS
1%, 2, 2Y4, and 3” 150# and 300# Carbon steel, (see drawing)

-P. Picazo
ors to Lloyd’s Register

DOCUMENTS ATTACHED:
13 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terus aud couditious overleaf, whicl form part of this certificate.
FORM 1123 (05/96) Lioyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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89 |1 | IDENTIFICATIONPLATE STAINLESS ST 100 mm% 13mm x 0.4 ~ 05 mm
_ 76 |1 |INSERT SEAL GRAPHITE /. @B1x®T1x35
(18) ! W1 |1 |SPACRR CARBON ST. 200040/ 41 | 27/6/86
m 8 19 |2 | ANTISTATIC DEVICE STAINLESS ST.
] 18 |1 | THRUST WASHER 25% GF.PTFE 025.7x 0B x2
N 1 % |2 |STOPPN CARBON ST. 6x 16 DN-6325
AN y ~ é 13 |1 | BODY CONNECTOR SEAL PTFE OT1x 26835
@ s X @ 12 |1 | STEMTHRUST SEAL 25%GF.PTFE 057X 0B x2
N // 1 |2 |GLANDPACKING GRAPHITE 926 x ®18 x5
@I A @ 0 |1 |GAND AISI 303 S%0/10-1 | 2377767
. N\ 9 [1 |STOPPLATE CARBON ST. 00400930 | 23/7/92
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Certificate Number. BCL 9800547/4
ofice. BARCELONA
Date. 22.05.98
Page 20f2

All the following values were determmed and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-715/ 4"

L 1, ~Internal leakage during bummg test - Satrsfactory

" 2.-External leakage dunng buming and cooling test - Sahsfactory

. '3 Operatibility to full open posmon test - Satisfactory

4. -Internal and External leakage durlng after operatlonal test - Sahsfactory

P \Lv‘

~ The valve was sub]ect to a wsual exammahon with satlsfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, whrle seat rings were found partially destroyed.

The manufacturers F1re Safe Test Report no. API 607-715/4" and drawing 2244/715AIT100
herewith attached were satisfactory checked and signed.

The above is con31dered in accordance with the mentioned specifications requirements, therefore
the subject valve has sahsfactonly passed the prescribed fire test and can be also qualified as

follows:

NPS CLASS RATING MATERIALS
3”,4”,5", and 6” , 150# and 300# Carbon steel, (see drawing)

Sulyeyors to Lloyd’s Register

DOCUMENTS ATTACHED:
13 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terms and conditious overleaf, which form part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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Project: FIRE TEST FOR SOFT-SEATED Certificate Number.  BCL 9800603/3

FLANGED BALL VALVE
client.  J.C. FABRICA DE VALVULAS, S.A. Officc.  BARCELONA
Client’s Order Number. ——- ) Date  30.06.98
Order Status:  complete
Inspection Dates
First.  09.06.98 Final:  09.06.98

This certificate is issued to Messrs. ].C. FABRICA DE VALVULAS, S.A. upon their request that the
undersigned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the requirements specified in API 607-
1993 on the following type of valve:

A manually operated soft seated flanged ball valve of 8” full bore, bi-directional as per
Fig. 515 A.LT. DN 8”, ANSI 150# RF,FB

Body material : A-216- WCB

Seats: PTFE

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: 5102001

Body connector: 5102002

Mass: 167 Kgs

Marks:

BODY : M-30
BODY CONNECTOR : M-31

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten
minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were

measured.

NOTICE: This certificate is subject to the terms and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) - Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS



Certificate Number. BCL 9800603/ 3
Offic. BARCELONA
Date. 30.06.98
Page. 2 0f 2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-515/8”

1.-Internal leakage during burning test - Satisfactory
2.-External leakage during burning and cooling test - Satisfactory

3.-Operatibility to full open position test - Satisfactory
4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. API 607-515/8” and drawing 2380/515NAI1T200RA
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows:

NPS CLASS RATING MATERIALS
6” and larger 150# and 300# Carbon steel, (see drawing)

XGil fof P. Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
12 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS



‘3

YY00ZLHYNGS 7 0882 JOLYH3d0 dV3I9 WIOM TS
—21 g4 4 OSLISNY L8NG ‘LY ‘Nid S1591d -
" IAVATIVE o2 oo Cr
) e Br.g.A B 0534
cAM._.omﬂurﬂw J.Vuw.u”uﬂmhu 4 &{ $6°99 L1 | covgoudwo) perer
TNATDA 3p D3] 9—' "3 JopIA [86-90-£1] oweinaa w
Vi3 ONVId 3TN Wl NODWNARONID ‘ol | oW
S6/6 W-00Zv9S) (%SZ0))DMBILZY AQog] 1 i
S6/6 IW-00ZvSLS1 (%SC02))DMBUTY YOLI3NNODAGOS) | | T
%16/ 00208 We)'MLSEY Ve[ | £
YENTD 39000143 SLEd) 6LY/9LZY Was| 1 | ¢
96/ 0L/ 6l L1002 Hld ONRILYIS) € | S
L/U/e L0/ Y815 ‘1S NOGIYD | . INONYDB) L | L
€8/5/0€ 80/ 9815 °1S NOGYY) ONRdSMSIa ¢ | 8
6/%/0¢ 02607800 "1S NOgYY) 3IVIddOIS| 1 6
06/L/8L LW-000L 7800 £0E ISV NvBL L o
TLXSH X099 JLHIVYO ONDDVAONYB | % W
EXSIP XSSP HLdI9 %S TVISLSHLWALS| L | &
167U / W TEXLEPXTBEES) 008009 UHIVO + BAE ISV V3S JOLDINNOD ADOG | 1 3%
SZE9-NIQ 9Z X 01 ‘1S NOSYVY) NIdd01S| | Y
1671 [ z-si/ess 18’8y aisja | 9
XS X 099 341d°T9 %52 YHSYMISIRHL] L | 8L
"ISSSTNIVIS DIANILVISIINY | T | 6
¥8/6/1€ 82/ 815 WZ Byl Y INY 2 | 82
1675 WY /74815 1S NOSMYD VeS| L Wy
05X6X 4 ¥ $889 NIO ‘1S NOQYD A L | Ly
Wi G0~ 970 X WAt € X Wl o9t "ISSSINIVLS 1IVIdNOUYOIILINGQL} 1L | 68
ALSYld dvJ JAISYW]| 2
NOSS 8v 013 YOLVY30 UVIO WHOM | | | 26
9%6/9/0€ 00L 747453 °LS NOGYYD @LYld INIZ 1DOVYE ONIINNOW] | | €6
S6/€/€ NOSS8V00ZIV °LS NOGYYD @3LYld INIZ ONINGDY L | %6
ST XKW g8 46 Nd gy ¢ VA6
STX9M 8'8 46 NIg 08| v |226
S¢
o
| L9l .8 —_—
Wall ALINYNO | LHOBM 3V WHOM N V 404 MIIA
| .Sod | ove ") | (BN0S3d

- €T _

@

o m
O\ S ©
i : °
I -
O | | T / :
o N 4 (@&
@ V//w_ﬂ T @

go

-7 077 1IN
A coyws T N
JL o4l col 03KVALY
1034800 ONNOH ORY gaiol
60 LL 00Y S0y 80 001 124 SELS 002 €02 (%43 LSY «8
0 J) S 0 N W y H Y do a0 ] "

08¢d



Project:  FIRE TEST FOR SOFT-SEATED Certificate Number:  BCL 9800603/1
FLANGED BALL VALVE : SR
Client: J.C. FABRICA DE VALVULAS, S.A. Oficc. BARCELONA -

' Client’s Order Number: .~ =~ A _ . Date. . 30.06.98 -

Order Status. complete "

Inspection Dates ~ « I .
' ‘First. 26.05.98 o ‘ Final: 260598 '
This certificate is 1ssued to Messrs. ] C. FABRICA DE VALVULAS, S.A. upon thelr request thatthe:
undersigned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) forthe ..~
purpose of witnessing the FIRE TEST in accordance with the requu'ements specxﬁed in API' 60

1993 on the following type of valve: Lo

A manually operated soft seated ﬂanged ball valve of 8” reduced bore, bl-dJrectlonal as per -{'f S
Fig. 715 A.LT. DN 8”, ANSI 150# RF,RB : :
‘Body material : A-216- WCB

Seats: PTFE

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: 715841

Body connector:

Mass: 77 Kgs

Marks:

BODY : M05
BODY CONNECTOR : J

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to ﬂames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten
minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured.

NOTICE: This certificate is subject to the terms and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lioyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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Certificate Number: BCL 9800603 /1
Officc. BARCELONA
Date. 30.06.98
Page 20f2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-715/8"

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during burning and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. API 607-715/8” and drawing 2333/715A1T200
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as
follows:

NPS CLASS RATING MATERIALS
6” and larger 150# and 300# Carbon steel, (see drawing)

Surveydfts to Lloyd’s Register

DOCUMENTS ATTACHED:
14 sheets reviewed and stamped accordingly

NOTICE: This certificate is subfect to the terins and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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